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Frocichl A TUVRheinland
Priifbericht-Nr.: 16804777 001 Auftrags-Nr.: 1140019037 Seite 1 von 11
Test Report No.: Order No.: Page 1of 11
Kunden-Referenz-Nr.:  §23365 Auftragsdatum:  2015-04-30

Client Reference No.: Order date:

Auftraggeber: Hongkong Koon Technology Ltd.

Client: 6th/F, 268# building, Nanchang industial park, Gushu, Baoan, Shenzhen, China
Priifgegenstand: Acoustic hood

Test item:

Bezeichnung / Typ-Nr.: RF-13, RF-15, RF-16
Identification | Type No.:

Auftrags-Inhalt:
Order content:

Noise isolation testing

Priifgrundlage:

Test speotication: As instruction by the client

Wareneingangsdatum: 2015-04-30
Dats of receipt:

rie

Priifmuster-Nr.: N/A
Test sample No.:
Priifzeitraum: 2015-05-04 - 2015-05-04
Testing period: EE
\
i

Ort der Priifung: 6th/F, 268# building,
Piace of testing: Nanchang industial park,
i i TOV Rheinland (China) Lid.
Testing laboratory:
Priifergebnis*: Pass
Test result™;
gepriift von / fesfed by kontrolliert von / reviewed by:
2015-05-04 _ Yu HongxiPE }ﬁﬂf—*f 1 . 201505-05__ Xinhua Zhao! Reviewer" o
Datum Name / Stellung ‘Unterschrift Datum Name / Stellung Unterschrift
Date Narne { Position Signature Date Name | Position Signature

Sonstiges | Oiher:
The test method was raised by the client. TUV Rheinland test engineer conducted and conformed the noise
isolation can be up to 23 dB.

= B TUV B5=3mlliipEss

Zustand des Priifgegenstandes bei Anlieferung: ig und

Condition of the fest item at delivery: Test iterm :omplere and undamaged

“legende: 1= ser gut 2=gu = befriedigend = ausieichend = mangelhatt
Plass) = entspricht 0.5 i = mrr

Logong: 1= very good 2= good 3= satisfactory 4= sulficient &= poar
Plass) = passed a.m. Fta) = falod a.m. ) NIT = ot testod

Dieser Priifbericht bezieht sich nur auf das o.g. und darf ohne der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht igt nicht zur eines

This test report only refates to the a. m. test sample. Without permission of the test canter this test report s not permitted fo b
duplicated in extracts. This test repart does not entitle to carry any test mark,

TOV Rheinland LGA Produets GmbH - TillystraGe 2 - D - 90431 Nirnberg - Tel.: +48 811 855 5225 - Fax; +40 911 655 5226
Mail: service@de tuv.com - VWeb: www.tuv.com
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	主要特点：

